

Test Report No.: GLHGR080701050FT Date: Aug 21, 2008

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description : ECLIPSE XCEL RANGE OF CHAIRS

Style / Item No. : XCEL MAXI, XCEL & XCEL MINI

Country of Origin : CHINA

Country of Destination : AUSTRALIA

Test Performed : TESTED TO LEVEL 5, HEAVY COMMERCIAL

Sample Receiving Date : July 17, 2008

Test Performing Date : July 17, 2008 to Aug 21, 2008

Test Result(s) : APPROVED TO AS/NZS 4688.2:2000 LEVEL 5



Signed for and on behalf of SGS-CSTC Co., Ltd.

William Cao Engineer

The hard copy of this (these) report(s) shall prevail in case of discrepancy between the hard copy and the soft copy.

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible of http://www.sgs.com/terms_and_conditions. Internation is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects to Company's sole responsibility is to its Client and this document of the containing appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law, United otherwise stated tight-suits shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced as gift in the Company.

GZHG